6
HARDWARE CONTENTS (shown actual size)
M6x12
Qty. 40
M4x12
Screw
Qty. 1
M6
Shoulder
Screw
Qty. 8
M4 Nut
Qty. 1
M6
Spring
Washer
Qty. 16
M6x12
Qty. 2
NOTE:
2 (AA) screws
preassembled
in door handle.
Plain
Washer
Qty. 20
PREPARATION
Before beginning assembly of product, make sure all parts are present. Compare parts with package
contents list on previous page and hardware contents above. If any part is missing or damaged, do
not attempt to assemble the product. Contact customer service for replacement parts.
Estimated Assembly Time: 50 minutes with 2 people.
Tools Required for Assembly and Leak Testing (not included): Phillips screwdriver, Spray bottle
CAUTION
THIS UNIT IS HEAVY. Two people required for safe assembly.
Two people required for safe assembly. Some parts may contain sharp edges. Wear protective
gloves if necessary. Read and follow all safety statements, warnings, assembly instructions and
use and care instructions before attempting to assemble and use.
BBAA AA
CC
FFEEDDI
 
 

Don't see a manual you are looking for?

X